
 
 

TOWNSHIP OF SOUTH GLENGARRY
REGULAR MEETING OF COUNCIL

AGENDA
 

Monday, February 5, 2024, 7:00 PM
Tartan Hall - Char-Lan Recreation Centre

19740 John Street, Williamstown

Pages

1. CALL TO ORDER

2. O CANADA

3. DISCLOSURE OF PECUNIARY INTEREST

4. APPROVAL OF AGENDA
Additions, Deletions or Amendments
All matters listed under the Consent agenda, are considered to be routine and
will be enacted by one motion. Should a Council member wish an alternative
action from the proposed recommendation, the Council member shall request
that this matter be moved to the appropriate section at this time.

5. APPROVAL OF MINUTES

5.a Previous Meeting Minutes - January 15th, 2024 3

5.b Public Meeting Minutes - January 15, 2024 9
[...]
Location: 6649 Bray Street
Refernece Number: 1-3LDFOS
Cause: Wet Weather
Volume: 51m3
Duration: 2.8hours
Disinfection: None
Adverse Impact: None
Grab Samples: Yes

Overflow 1
Date: April 5th 2023
Asset: LA1
Location: 12 South Beech
Refernece Number: 1-34WNO4
Cause: Wet Weather
Volume: 180m3
Duration: 2.0hours
Disinfection: None
Adverse Impact: None
Grab Samples: N/A

Page 48 of 363



Township of South Glengarry 2023 Collection Systems - Sewage 

 

Page 8 of 10 

 

Overflow 1
Date: April 1st 2023
Asset: GV2
Location: 20386 Concession Rd 8
Refernece Number: 1-3475QN
Cause: Wet Weather
Volume: 250m3
Duration: 7.3hours
Disinfection: None
Adverse Impact: None
Grab Samples: N/A
Overflow 2
Date: April 5th 2023
Asset: GV1
Location: 4028 County Rd 34
Refernece Number: 1-34WM68
Cause: Winter/Spring Storm (Power)
Volume: 2,511m3
Duration: 115.5hours
Disinfection: None
Adverse Impact: None
Grab Samples: N/A
Overflow 3
Date: April 5th 2023
Asset: GV2
Location: 20386 Concession Rd 8
Refernece Number: 1-34O67T
Cause: Winter/Spring Storm (Power)
Volume: 4050m3
Duration: 94.5hours
Disinfection: None
Adverse Impact: None
Grab Samples: N/A
Overflow 4
Date: May 1st 2023
Location: 20386 Concession Rd 8
Refernece Number: 1-3FR1GW
Cause: Wet Weather
Volume: 677m3
Duration: 18.5hours
Disinfection: None
Adverse Impact: None
Grab Samples: N/A

Page 49 of 363



Township of South Glengarry 2023 Collection Systems - Sewage 

 

Page 9 of 10 

11. Sample Result(s) 
 

CSO structure as of June 1, 2023, require at least one grab sample, for BOD, total suspended 

solids, total phosphorus, total Kjeldahl nitrogen, and E. coli. 

 

GW2 – Overflow 2 

 

Parameters Average Concentration 

mg/L 

Average Loadings  

mg/L 

CBOD5 30 1.53 

Total Suspended Solids 37 1.89 

Total Phosphorus 0.96 0.05 

Total Kjeldahl Nitrogen 8.4 0.43 

pH 7.95 - 

 

Definition of “Collection System Overflow” means a discharge (SSO or CSO) to the 

environment at designated locations from the authorized system.  

 

12. CSO Overflow Points 
 

Glen Walter Sanitary Sewer Overflow Points including Pumping Stations (Designed / Authorized Overflow) 

Asset ID Asset Name 
Overflow Location 
(Latitude & Longitude) 

Point of Entry to final Receiver 
(Latitude & Longitude) 

GW2 Pumping Station 2 45.021310N 74.383070W 45.020897N 74.383921W 

GW3 Pumping Station 3 45.015618N 74.392454W 45.015629N 74.391333W 

 

Green Valley Sanitary Sewer Overflow Points including Pumping Stations (Designed / Authorized 

Overflow) 

Asset ID Asset Name 
Overflow Location 
(Latitude & Longitude) 

Point of Entry to final Receiver 
(Latitude & Longitude) 

GV1 Pumping Station 1 45.155693N 74.361356W 45.155751N 74.361375W 

GV2 Pumping Station 2 45.151506N 74.352184W 45.151506N 74.332292W 

 

Lancaster Sanitary Sewer Overflow Points including Pumping Stations (Designed / Authorized Overflow) 

Asset ID Asset Name 
Overflow Location 
(Latitude & Longitude) 

Point of Entry to final Receiver 
(Latitude & Longitude) 

LA1 Pumping Station 1 45.082100N 74.300192W 45.081315N 74.301827W 

LA2 Pumping Station 2 45.075526N 74.291146W 45.080345N 74.285413W 

 

*Identification signs to be installed 2024 

 

 

 

 

Page 50 of 363



Township of South Glengarry 2023 Collection Systems - Sewage 

 

Page 10 of 10 

13. Overflow Reduction 
 

In the year 2023 The Township of South Glengarry both completed cleaning and CCTV work 

within the entire collection system works. All CCTV are currently being reviewed for infiltration 

and deformities within the collection system.  

 

*All overflows for the fiscal year 2023 were located within significant snowmelt events, 

significant storm events, and power outages due to significant storms. 

 

14. Reports 
 

• CCTV Reports - (on-file at plant) 

• Caduceon Environmental Laboratories Analytical Reports - (on-file at plant) 

• Monthly Reports - (on-file at plant) 

• Bypass/Overflow Incident Report(s) - (on-file at plant) 
 

 

Page 51 of 363



  

 

 
 

 

2023 
Annual Drinking Water Report 

and 

Summary Report for Municipalities 

 
Lancaster Water Treatment 

 
Version 1.0 

 

 

 

 
 
 
 
Prepared by: 

 
 
 
draft   

 Dillen Seguin 
Director of Water and Wastewater 

 Date 

 
 
 
 
Approved by: 

 
 
 
draft   

 Sarah McDonald, P. Eng. 
General Manager, Infrastructure Services 

 Date 

 

  

Page 52 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 2 of 11 

Table of Contents 
1. Flows 3 

2. Compliance 5 

3. System Description 5 

4. Operation Summary 6 

5. Non-Compliance 7 

6. Regulatory Sample Results 8 

 

 

Regulations 
 

Annual Report 

O. Reg. 170/03 – Section 11 

 

Summary Report for Municipalities 

O. Reg. 170/-3 – Schedule 22 

 

 

Revision History 
Date Description Revision Author 

January 26, 2024 Initial Issue for Council Receipt 1.0 D. Seguin 

    

    

    

 

  

Page 53 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 3 of 11 

Lancaster Water Treatment Plant – Annual Report 

1. Flows 
 

Daily Average and Maximum Raw Daily Flows 

 
 

 

Permit To Take Water (6653-AP9H6L) 

Max Allowable Raw Water Flow: 1,440m3/d 

Year Max: 969m3/day 

 

 

Note(s): 

 

• Above Normal Usage x 1 
 
January – High Water Flow Caused Due to Fire Hydrant 
 

 

  

0.00

200.00

400.00

600.00

800.00

1,000.00

1,200.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

R
a
w

 F
lo

w
 R

a
te

 (
m

3
/d

)

Month

Lancaster 2023:  Surface Water - Lake St. Francis  

Maximum Average

Page 54 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 4 of 11 

Daily Average and Maximum Treated Daily Flows 
 

 

 
 

Municipal Drinking Water License Rated Capacity (185-101) 

Max Allowable Raw Water Flow: 1,440m3/d 

Year Max: 641m3/day 

 

 

 

  

0.00

100.00

200.00

300.00

400.00

500.00

600.00

700.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

T
R

T
 F

lo
w

 R
a
te

 (
m

3
/d

)

Month

Lancaster 2023: Treated Water

Maximum Average

Page 55 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 5 of 11 

2. Compliance 
A written report is prepared annually. This report is available for viewing at the Township of 

South Glengarry Municipal office, 6 Oak Street Lancaster or at the Glen Walter Water 

Treatment Plant located at 18352 County Road 2 in Glen Walter. A copy of the report is also 

available on the Townships web site. A copy of the report is available free of charge to any 

resident requesting a copy. For more information on the Municipal water supply contact: 

 

Township of South Glengarry 

Water/Wastewater Division 

Telephone: 613-931-3036 

Fax: 613-931-3340 

E-mail: infrastructure@southglengarry.com 

 

The Township of South Glengarry commitment policy is to provide a safe and reliable supply of 

drinking water to all its customers, meet or exceed the requirements of all legislation and 

regulations applicable to drinking water and maintain and continually improve its quality 

management system. 

3. System Description 
 

Overview 
The Township of South Glengarry, Lancaster Water Treatment Plant is located at 20523 Old 

Montreal Road in South Lancaster. The water treatment plant is a surface water treatment 

facility serving the village of Lancaster and the Hamlet of South Lancaster. The water plant has 

a rated capacity of 1,440 cubic meters of water per day for a design population of 1,218 people. 

 

The Township of South Glengarry utilizes the following accredited laboratory to ensure safe and 

potable water to meet or exceed Ministry standards: Caduceon Laboratory Ottawa. 

 

The Township of South Glengarry operators are all certified under the Ministry of the 

Environment regulation 128/04 for utility Operator Licensing Program. 

 

The Township of South Glengarry water system uses Sodium Hypochlorite for disinfection and 

Aluminum Sulphate for a coagulant. 

 

Equipment 
Raw water is consumed through a 450 millimeter intake pipe and wooden intake crib off the 

shore of Lake St. Francis at a depth of approximately 12 meters. The plant consists of three low 

lift pumps rated at 8.33 liters per second one dual media anthracite sand gravity filter, one 

gravity granular activated carbon filter, three high lift pumps two rated at 15.9 liters per second 

and the third at 6.3 liters per second and two backwash pumps together with all associated 

piping, electrical equipment, controls and alarm systems all housed in a common building. 

 

Process 
Raw water is pumped from the low lift chamber, which is pre chlorinated. A liquid coagulant is 

introduced into an in line flash mixer, and then flows to two set of coagulant/flocculators; 

Page 56 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 6 of 11 

clarifiers and filters each rated at 720 cubic meters per day. The filtered water is then post 

chlorinated before it enters the twin celled reservoir. The treated (potable) water is then pumped 

to the distribution system and also feeds an elevated storage tank located on North Beech 

Street. 

 

Distribution 
The distribution system is comprised of varying sized water pipes, valves, and fire hydrants all 

supplied from the three high lift pumps situated at the Lancaster Water Plant. Fire flow can be 

achieved for the Lancaster Water system. 

4. Operation Summary 
There were no upgrades noted in the reporting year. 

Operational issue noted for the reporting year: Electrical issues in the PLC that controls the 

filtration system. Outline of all work completed within the Table 1. Major Maintenance (2023). 

 

The major maintenance undertaken on the Lancaster system is provided in the table below. 

 

Table 1. Major Maintenance (2023) 

2023 Details 

Jan. Blown Backwash Fuse, Excel Pro Onsite for Diagnostics, and repair  

Jan.  Tower Level Alarms, Due to Damaged Bell Line during High Winds 

Jan. Hydrant Opened Causing Low Clearwell and Tower 

Feb. Low Lift #3 Sent out for repair 

Feb.  Cleaned Alum Tanks 

Mar. Filter System PLC Fault, Excel Pro called for Diagnostics (Blown Fuse) 

Apr. Install New Turb. Meter Filter #2 

Apr.  Power Supply for PLC Cabinet Failed. Replaced Card. Excel Pro 

May. Low lift 3 Installed/Failed Immediately sent back out for warranty work 

May. LED lights installed outside  

May. Backwash valve failing due to moisture in body. 

May. Install New Turb. Meter Filter #1 

Jun. Analytical calibrations 

Jun. Hydrant flushing 

Jun. Generator maintenance/tests 

Aug. Turbidity SC200 Screen Failure, replaced screen 

Oct. Flow meter calibrations 

Oct. Fall Flushing and Residual Checks 

Oct. A/C Units installed in Filter Room 

Nov. Winterize hydrants  

Nov. PLC blowing fuses and Faulting system offline. 
Electrician onsite no immediate issues found. 
Continued Diagnostics of system over multiple days. No Issues could 
be identified. Continued to blow fuses and lock out plant. 

Nov.  PLC cabinet inspected for lose wires/connections. Identified as potential 
cause of PLC Issue. 

Nov. Backwash valve filter to drain replaced as potential cause of PLC Issue 

Dec. Generator maintenance/load test 

Page 57 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 7 of 11 

Lancaster Water Treatment Plant – Summary Report 
 

Ontario Drinking Water License #185-101 

 

The Township of South Glengarry Water Treatment Department operated the Lancaster Water 

Treatment Plant for the year 2023. 

5. Non-Compliance 
 

Adverse Water Quality Incidents 
During the reporting year, there were no adverse water quality incidents (AWQI). 

 

Incident #1 (none) 

Incident Date:  - 

Parameter:  - 

Result:  - 

Corrective Action:  - 

Corrective Action Date:  - 

Corrective Compliance:  - 

 

 

Non-Compliance  
During the reporting year, there was no non-compliance in regard to a regulatory requirement. 

 

Non-Compliance #1 (none) 

Non-Compliance Date:  - 

Parameter:  - 

Result:  - 

Corrective Action:  - 

Corrective Action Date:  - 

Corrective Compliance:  - 

 

 

Non-Compliance Ministry Inspection 
During the year 2023, there were no non-compliance from a ministry inspection within the 

Lancaster Drinking Water System. 

 

The ministry inspection occurred on and off site during the month of July. There were no issues 

of regulatory compliance identified in the report and the final inspection rating was 100%. A 

copy of the report is available at The Glen Walter Water Treatment Plant Office. 

  

Page 58 of 363



Township of South Glengarry 2023 Annual Report 
 Lancaster - Water 

 

Page 8 of 11 

 

6. Regulatory Sample Results 
 

Statistics for Flow and Chemicals 
A total of 135,429m³ of raw water had been treated for the year 2023 with a monthly average of 

371m³ per day and a maximum flow of 696m³ /day for the year. Maximum flow is equivalent to 

67% of plant capacity. It is noted that one (1) high usage day occurred and were not regular flow 

operations. 

 

The Lancaster Water Treatment Plant uses sodium hypochlorite for disinfection. A total of 

669.24kg of sodium hypochlorite has been utilized for the year at an average dosage rate of 

4.94mg/litre.  

 

The Lancaster Water Treatment Plant also uses aluminum sulphate as a coagulant in the 

treatment process. A total of 2.704m³ of aluminum sulphate had been used.  

 

Attached is the data spread sheet, which identifies flows, laboratory results, number of samples 

collected and chemical use on a monthly basis. 

Page 59 of 363



Township of South Glengarry 2023 Annual Report 

 
 

Page 9 of 11 

 

 

 

 

Total X 

1000 m3

Average X 

1000 m3

Maximum 

Daily X 

1000 m3

Total X 

1000 m3

Average X 

1000 m3

Maximum 

Daily X 

1000 m3

Cl2 Total 

Kg Used

Alum Total 

L Used

Average 

Turbidity 

NTU

Average 

Colour 

TCU

Average 

Aluminum 

mg/L

Nitrate 

NO3 mg/L

Nitrite 

NO2 mg/L
THM ug/L Lead μg/L Lead μg/L

January 13.157 0.424 0.969 11.948 0.385 0.469 67.49 250.800 1.40 1.98 1.75 0.1 0.00 0.010 0.1 0.3 1.37 1.86 1.64 43

February 11.773 0.420 0.688 10.618 0.379 0.524 47.28 237.960 1.54 2.43 1.79 0.090 0.00 0.030 1.50 1.92 1.70

March 12.866 0.415 0.518 11.712 0.377 0.485 43.69 290.160 1.31 2.20 1.82 0.11 0.00 0.020 1.10 1.86 2.15

April 13.757 0.458 0.720 12.135 0.404 0.641 51.58 295.580 0.99 3.24 1.95 0.120 0.00 0.040 0.32 0.05 0.98 1.98 2.29 52 0.00205 0.00002

May 12.797 0.412 0.583 11.514 0.371 0.534 58.39 273.240 1.67 2.05 1.85 0.110 0.00 0.040 1.58 1.86 1.68

June 10.783 0.359 0.584 9.570 0.319 0.550 47.61 217.800 1.60 2.18 1.86 0.110 0.00 0.020 1.40 1.88 1.68

July 10.629 0.342 0.514 9.612 0.375 0.499 45.64 207.480 1.48 2.68 1.81 0.13 0.00 0.040 0.26 0.08 1.38 1.78 1.58 50 0.00002 0.00044

August 10.504 0.338 0.493 9.549 0.308 0.372 70.47 185.820 1.56 2.12 1.86 0.11 0.00 0.130 1.34 1.84 1.67

September 9.709 0.323 0.388 8.932 0.297 0.338 66.13 174.420 1.60 2.09 1.86 0.130 0.02 0.120 1.58 1.96 1.70

October 9.658 0.311 0.435 8.909 0.287 0.501 68.06 171.240 1.67 2.08 1.89 0.100 0.00 0.080 0.14 0.05 1.58 1.90 1.73 42

November 9.572 0.319 0.445 8.614 0.287 0.424 56.00 174.000 1.50 2.24 1.92 0.11 0.00 0.060 1.36 2.00 1.75

December 10.224 0.329 0.479 9.287 0.375 0.437 46.90 226.080 1.36 2.44 1.76 0.130 0.00 0.020 1.16 1.84 1.58

Total 135.429 122.4 669.24 2704.58

Average 11.28575 0.371 0.568 10.200 0.347 0.481 55.77 225.382 1.47 2.31 1.84 0.11 0.00 0.051 0.2 0.12 1.36 1.89 1.76 46.8 0.001035 0.00023

Criteria 1.440 0.2 5 10 1 0.05 100 10 10

Maximum 0.969 0.641 0.99 0.98 46.8

Compliance Yes Yes Yes Yes Yes Yes Yes Yes Yes

Minimum Maximun Average Minimum Maximun Average Safe Unsafe Safe Unsafe Safe Unsafe Safe Unsafe Safe Unsafe Safe Unsafe

January 5 0 2 0.40 0 0 0.00 5 5 0 5 0 5 0 15 15 0 15 0 15 0

February 4 0 3 0.75 0 0 0.00 4 4 0 4 0 4 0 12 12 0 12 0 12 0

March 4 0 10 2.75 0 0 0.00 4 4 0 4 0 4 0 12 12 0 12 0 12 0